
State of Delaware
DELAWARE GEOLOGICAL SURVEY
David R. Wunsch, State Geologist

BULLETIN NO. 21A

EVALUATION OF WASTEWATER TREATMENT OPTIONS USED IN
RAPID INFILTRATION BASIN SYSTEMS (RIBS)

By

Müserref Türkmen1, Edward F. Walther2,
A. Scott Andres4, Anastasia A.E. Chirnside3, William F. Ritter4

Delaware Geological Survey

University of Delaware

Newark, Delaware

2015

   
   

   

  
   

 
 

    
    

  
   

 

 

 
 

   
   

 
 

 
 

  
   

   
    

      
   

    

 
  

 
 

   
 

 

 

 
 
 

 
 

  
  
  

 
  

 
   

 
 

 
   

 
 

   
 

 
 

 
 

  
  

 
 

 
 
 

 
  

 

 

 

 

 

 

1 Izmir Water and Sewerage Administration, �Izmir, Turkey
2 South Water Management District, West Palm Beach, Florida
[...]
et al., 2006; Savoie et al., 2006). This site shows that years of
disposing treated effluent at high loading rates to a limited
area may have irreversible negative impacts on groundwater. 

Domestic and industrial wastewater usually contains a
variety of organic compounds including pharmaceuticals,
personal care products, and widely used household and
industrial chemicals (Cordy et al., 2004; Conn et al., 2006;
Aufdenkampe et al., 2006). Since these chemicals (i.e.,
emerging contaminants) can partially be removed by existing
wastewater treatment technologies, they might reach the
environment through surface water discharge or land
application of the effluent (Conn et al., 2006). Some of the
emerging contaminants have been found to be toxic and are
persistent in the environment. For example, the antiepileptic
drugs, carbamazapine and primidone, were detected in the
groundwater after eight years of groundwater recharge by
treated effluent (Drewes et al., 2003). Barbiturates and seda-
tive hypnotics used in veterinary medicine, mostly during
mid-1960s, have been detected in groundwater samples.
Additional biotic and abiotic tests did not show any degrada-
tion either under aerobic conditions or hydrolysis, indicating
that barbiturates may stay stable in the aquatic environment
for decades (Peschka et al., 2006). 

Purpose and Scope 

The population of southern Delaware (2000 Census
data) is projected to increase by 20 percent by 2020
(Delaware Population Consortium, 2006). This increase in
population is accompanied by a rise in proposed residential
subdivisions, including in southern New Castle, Kent, and
Sussex Counties (Delaware Population Consortium, 2006).
In Delaware, as in other states, many streams are subject to
the EPA’s Total Maximum Daily Load (TMDL) restrictions,
which set a limit on the amount of a pollutant that can
be discharged into a water body without compromising
water quality. To meet water quality standards, communi-
ties must construct and operate effective wastewater
treatment facilities. 

The costs of constructing new or upgrading existing
public wastewater treatment facilities can be daunting,
especially for states with limited budgets. An increasing
number of communities are implementing community-
wide land-based disposal systems for treated wastewater.
Delaware is one of many states that has become more
receptive to privately funded and operated LBWD systems.
With the need to meet TMDL restrictions and with budget
concerns, many planned subdivisions have proposed RIBS
for wastewater disposal. 

In January 2006, the Delaware Department of Natural
Resources and Environmental Control (DNREC) initiated new
guidelines for designing and operating large LBWD systems
including RIBS. Although RIBS have been used for wastewater
disposal and groundwater recharge for the last 25 years, pri-
marily in arid regions, they have been used less commonly in
Delaware. Therefore, the performance of RIBS and the poten-
tial impacts of RIBS on the receiving environment are general-
ly unknown for Delaware.

Groundwater is the most important natural source of fresh
water in Delaware, with thirteen major aquifers providing more
than 100 million gallons of water daily (Wheeler, 2003).
Almost all of the fresh water used south of the Chesapeake and
Delaware Canal is obtained from groundwater (Talley, 1985).

Delaware Geological Survey • BULLETIN 21A 3



Groundwater is also the source of about 70 percent of fresh
water stream flow (Johnston, 1976). Contamination is a major
concern. More than 90 percent of the water bodies in Delaware
are polluted, primarily with pathogens and nutrients from non-
point sources that are extremely difficult to control (Denver et
al., 2004; USEPA, 2002). Decades of inadequate agricultural
and wastewater disposal practices have led to serious eutrophi-
cation problems in surface water. Poor agricultural and waste-
water disposal have also led to serious groundwater contami-
nation by NO3

- (Miller, 1972; Robertson, 1977; Talley, 1985;
Ritter and Chirnside, 1982, 1984; Andres, 1991, Hamilton et
al., 1993; Denver et al., 2004). 

The problems associated with groundwater contamina-
tion that are of primary concern vary by location. For
example, three hydraulically connected aquifers, the Mt.
Laurel, Rancocas, and Columbia, are major water sources for
domestic and public wells in southern New Castle County.
Groundwater contamination caused by the land application
of wastewater in this region might adversely impact domes-
tic or public wells in any or all of these aquifers. The
connection between ground and surface water in the Inland
Bays means that groundwater that becomes contaminated
will eventually impact streams.

This work was designed to study the effects of RIBS on
groundwater contamination in Delaware. The objectives of
this study were to: 

1. Evaluate the site selection criteria and performance of
RIBS in the northeastern United States, including
Delaware, and the wastewater treatment systems that
may be used in conjunction with RIBS. 

2. Review and compare existing DNREC permitted RIBS
and associated wastewater treatment systems with their
effluent data.

3. Review and compare operation and maintenance
procedures used for other RIBS in the Mid-Atlantic
States and identify key elements of operation and
maintenance protocols for RIBS in Delaware. 

4. Evaluate the performance of existing wastewater
treatment systems in Delaware that may be used with
RIBS.  

5. Evaluate existing and planned RIBS sites for future field
study. 

The completion of these objectives was essential for
addressing some of the questions regarding the siting,
compliance, and pre-treatment requirements for RIBS.

A primary goal of this project was to provide scientific
information to the DNREC so that they could improve
existing guidelines and regulations for on-site wastewater
treatment and disposal systems. To do this we evaluated the
current practices for RIBS design, operation and
maintenance, and environmental compliance monitoring as it
is done in Delaware and then compared that information with
equivalent information from nearby states. 

Use of RIBS in Delaware 

As of 2011, RIBS in Delaware are covered under
Regulations Governing the Design, Installation and
Operation of Onsite Systems (DNREC, 2004). However,

very little specific information regarding the design and
operation of RIBS is present in the regulations. Instead,
specifics are covered in Guidelines for Preparing
Preliminary Groundwater Impact Assessments for Large
On-site Wastewater Treatment and Disposal Systems (State
of Delaware, December 2005) and Large System Siting,
Design and Operation Guidelines (DNREC, 2006). These
guidelines are intended to minimize the impact of large
systems such as trenches, beds, drip lines, sand mounds, and
RIBS on the receiving environment (DNREC, 2006).
According to the guidelines, if generated wastewater volume
exceeds 20,000 gallons per day, it must be treated to meet
secondary treatment standards, which require TN levels not
to exceed 10 mg/L. Additionally, none of the disinfected
wastewater being sent to any basin should exceed 200
col/100 ml of fecal coliform. Monthly average BOD and TSS
concentrations in the effluent should not exceed 30 mg/L
each.

However, some sites receive permits that allow the
DNREC and the operator some leeway in meeting
guidelines. For example, effluent from the Breeder’s Crown
wastewater treatment plant is allowed a limit of 25 mg/L of
TN concentration because any site is subject only to the
regulations stated in its existing permit, (Hilary Moore,
DNREC, personal correspondence), which for Breeder’s
Crown is the Regulations Governing the Design, Installation
and Operation of Onsite Systems (DNREC, 2004). 

The guidelines do not recommend the addition of
vegetation for RIBS; however, existing vegetation should be
regularly maintained and grass cuttings removed from the
basins. RIBS are required to be periodically scarified to
remove any accumulated solids and organic materials that
may clog the basin and lower the infiltration rate as part of
routine maintenance. Details for RIBS maintenance are
given in the guidelines (DNREC, 2006).

Treatment Practices Observed During This Study

Wastewater treatment plants using RIBS in Delaware
employ five different secondary treatment processes. The
most common is the rotating biological reactor (RBC). First
introduced in 1960 in West Germany and nearly a decade
later in the United States, RBCs introduce a biological medi-
um into wastewater in order to remove pollutants prior to
discharge. In an RBC, a series of closely spaced circular
disks are 40 percent submerged in a tank containing waste-
water. The plastic disks are typically 3.6 m in diameter and
have a film of microorganisms growing on them. The disks
are attached to a horizontal shaft that rotates slowly at about
1.0 to 1.6 revolutions per minute. As the RBC rotates, the
microorganisms are periodically exposed to the atmosphere,
providing aeration and facilitating the biological degradation
of the pollutants by the microorganisms (Masters, 1998;
Tchobanoglous and Stensel, 2003).

The second type of treatment process is termed
activated sludge (AS), a suspended-culture system that has
been in use since the early 1900s. The name derives from the
settled sludge containing microorganisms that is returned to
the reactor to increase biomass availability and accelerate the
treatment reactions. In a conventional activated sludge

4 Delaware Geological Survey • BULLETIN 21A



process, raw or settled sewage flows into a large, concrete
tank along with a mixed population of microorganisms. The
mixture (mixed liquor) then enters an aeration tank, where it
is combined with a large quantity of air, which accelerates
the biological degradation of the wastes. After about 6 to 8
hours of aeration, the mixture flows into a large settling tank
where the biomass slowly settles out of suspension and the
flocculant microorganisms are removed from the effluent
stream. Most of the settled microorganisms, or activated
sludge, are then recycled to the head of the aeration tank to
be remixed with wastewater. Because new activated sludge is
continually being produced, some is removed or "wasted"
from the process. The effluent from a properly designed and
operated activated-sludge plant is of high quality, usually
having BOD and TSS concentrations of equal to or less than
10 mg/L (Crites and Tchobanoglous, 1998).

The remaining treatment processes are all variations on
the conventional AS process. The most common of these is
the sequencing batch reactor (SBR). During the late 1950s
and early 60s, improvements in equipment and technology
led to an increased interest in SBRs in the United States.
Enhanced aeration devices and computer control systems
have made SBRs a more practical choice than conventional
activated-sludge systems. Whereas a conventional system
relies on multiple tanks or basins, the SBR equipment is a
variation of the activated sludge process, and is unique in its
ability to act as an equalization basin, aeration basin, and
clarifier within a single reactor using a timed control
sequence (Al-Rekabi et al., 2007; USEPA Office of Water,
2000).

SBRs are a set of tanks that operate individually on a
fill-and-draw basis. Each tank has a cycle of five discrete
time periods: Fill, React, Settle, Draw, and Idle. The tank is
partially filled with biomass that has acclimated to the
wastewater constituents during preceding cycles. Wastewater
is allowed to enter the tank as Fill begins. Once the reactor is
full, it behaves like a conventional activated sludge system,
with the React, Settle and Draw portions of the cycle, but
without a continuous influent or effluent flow. Aeration and
mixing are discontinued after the biological reactions are
complete, the biomass has settled, and the treated super-
natant is removed. The period between Draw and Fill is
termed Idle. Despite its name, this “idle” time can be used
effectively to settle sludge (Barbato, 2006).

The extended aeration process (EA) is comparable to the
conventional activated sludge process except that it operates
in the endogenous respiration phase of the growth curve,
which requires a low organic loading and long aeration time.
Similarly, oxidation ditches (OD) typically operate in an
extended aeration mode with long detention and solids reten-
tion times. OD originated in the Netherlands in 1954 and
there are currently more than 9200 municipal oxidation ditch
installations in the United States (USEPA, 2000). The
oxidation ditch is a ring- or oval-shaped channel equipped
with mechanical aeration devices. Screened wastewater
enters the ditch, is aerated, and circulates at about 0.8 to 1.2
ft/s (0.25 to 0.35 m/s) to maintain the solids in suspension.
When designed and operated for N removal, this process
achieves nitrification to less than 1 mg/L NH4

- -N The main

advantage of the oxidation ditch is its low operational
requirements, and operation and maintenance costs.
However, compared to other modifications of the AS
process, the concentrations of suspended solids in effluent
associated with oxidation ditches are relatively high.
Additionally, ODs require large land areas that may be
costly (USEPA, 2000; Crites and Tchobanoglous, 1998).

The final type of treatment process is the Imhoff Tank
(IT). Patented in 1906 and first used in Essen, Germany in
1908, the IT is one of the oldest and simplest treatment
processes. The IT was developed to address the deficiencies
of septic tanks by preventing the remixing of removed solids
while promoting the decomposition of these solids within the
same tank. In addition, the IT provides an effluent acceptable
for further treatment. An IT is a two-story tank in which
sedimentation takes place in the upper compartment and
anaerobic digestion is accomplished in the lower compart-
ment. Imhoff tanks are still used occasionally because they
are simple to operate, there is no mechanical equipment to
maintain, and they do not require highly skilled supervision
(Crites and Tchobanoglous, 1998; Seeger, 1999).

Acknowledgments

This project was funded by the DNREC through a grant
from USEPA. DNREC staff members Hilary Moore and
Kenneth Glanden deserve special recognitions for their
expertise and support. Former DGS member Hilary G.
Trethewey is also thanked for her contributions to the
project. Elizabeth C. Wolff and Jaime L. Tomlinson assisted
with sample collection. We thank anonymous members of
the Groundwater Discharges and Water Supply Sections of
DNREC for reviewing this manuscript.

METHODS

The methods used in this study consist of two main
parts. The first includes the literature search, site visits to the
selected advanced wastewater treatment plants including
RIBS, influent and effluent sampling, laboratory analyses,
the collection of effluent quality data from nearby states,
data processing, and the interpretation of these data. The
second was the assessment of current RIBS regulations and
operation and maintenance strategies.

Site Visits, Sampling, and Analysis

Permitting agencies in Delaware, New Jersey,
Massachusetts, and North Carolina provided data on the types
of treatment systems currently in use, reliability assessments
of those systems, and quality monitoring of effluent and/or
wells. The DNREC Non-Hazardous Waste Sites database pro-
vided data on the permitted flow, pretreatment method, efflu-
ent quality, and monitoring and inspection records on existing
permitted RIBS in Delaware. We visited all nine of the oper-
ating RIBS in Delaware and three in New Jersey that were
chosen based on their location, capacity, and treatment and
discharge (e.g., RIBS discharge) methods. A list of treatment
plants that we visited is given in Table 2. 

We visited the 10 RIBS in summer 2007 to photograph
the sites, interview the plant operators, and collect wastewater
samples. Listed below are some of the questions that plant